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SUBSOILERS

41BDMI011442 10" WING 1.25"SHANK SALFORD 2 2 2

41BDMI211441 2" 1.25" SHANK SHARK FIN/ NO WING 2 2 2

41BDMI211442 2" 1.25" SHANK/NO WING 2 2 2

41BDMI711441 7" WING 1.25" SHANK,SHARK 2 2 2

41BDMI711442 7" WING 1.25" SHANK 2 2 2

820-282C 7" WING 2 2 2

820-280C NO WING 2 2 2

820-279C 7' WING 2 2 2

820-277C NO WING 2 2 2

SHINS

WAC13 SHIN, ALLIS CHALMERS 387 SER 2 2

WCA16 SHIN, CASE 2 2

WFD3S SHIN, FORD 2 2

wi2s SHIN, IH 2 2

WI25L SHIN, IH, L/H 2 2

wD5 SHIN, JOHN DEERE 14" 2 2

WD6 SHIN, JOHN DEERE 16" 2 2

wD29 SHIN, JOHN DEERE METRIC 2 2

wD3 SHIN, JOHN DEERE NU SER 2 2

WD3L SHIN, JOHN DEERE NU, L/H 2 2

WMFS SHIN, MASSEY FERGUSON 2 2

WMFSL SHIN, MASSEY FERGUSON L/H 2 2

wos1 SHIN, OLIVER DEEP TILL BOTTOM 2 2

wos SHIN, OLIVER/WHITE 2 2

w09 SHIN, OLIVER/WHITE 2 2

wosL SHIN, OLIVER/WHITE L/H 2 2

wosL SHIN, OLIVER/WHITE L/H 2 2

WWR34 SHIN, WIL-RICH D TILLAGE tbd 2 2

LANDSIDES & WEARPADS

270W LANDSIDE,1-5/8 HOLE, O/W 2 1 1 3 1 1

981W LANDSIDE,15" 4 HOLE, FORD 1 11 1

79010W LANDSIDE,2 BOLT, HARRELL/LONG 2 2

862W LANDSIDE,2 HOLE, JDM 1 1 2

57046 LANDSIDE,2 WAY 4"x6.5"x1/2" JD 2 2

47716W LANDSIDE,3 HOLE, JDM 1 1 2

270WA LANDSIDE,3-5/8 HOLES, O/W 1 11 1 1 2 1

980W LANDSIDE,9" 2 HOLE, FORD 1 1 1 1

7000W LANDSIDE,CASE 1 1 1 1 1 1 1 1

59057 LANDSIDE,INNER PLATE IH 11 2

59057L LANDSIDE,INNER PLATE IH L/H 11 2

819W LANDSIDE,INNER PLATE, AC/MEL 2

4253W LANDSIDE,INNER PLATE, DMI / WR 1 1 1 1

493W LANDSIDE,INNER PLATE, JD 2 2

494W LANDSIDE,INNER PLATE, JD L/H 2 2

475W LANDSIDE,INNER PLATE, MF 1 1 1 1

379W LANDSIDE,INNER PLATE, O/W 11 1 2 1

6000W LANDSIDE,INNER PLATE,MELROE 2 1 12

058UV LANDSIDE,WEAR PAD IH-MF-O/W 11 2

262W LANDSIDE,WEAR PAD JD 11 2

263W LANDSIDE,WEAR PAD JD L/H 11 2

868W LANDSIDE,WEAR PAD, AC / MEL 2 2

4256W LANDSIDE,WEAR PAD, DMI / WR 1 1 2

847W LANDSIDE,WEAR PAD, MELROE 1 1 2

919W LANDSIDE,WEAR PAD, O/W 2 2

058UVL LANDSIDE,WEAR PAD,IH-MF-OW,LH 11 2

PLOWSHARES

LAC16487 ALLIS CHALMERS 16" 4 B SHARE 3 1 31

LAC18487 ALLIS CHALMERS 18"4 BOLT SHARE 3 1 31

LCA464 CASE 14"-16" 4 BOLT SHARE 3 1 31

LFD144 FORD 14" 3-4 BOLT SHARE 4 4

LFD164 FORD 16" 3-4 BOLT SHARE 4 4

LFD164L FORD 16" 3-4 BOLT SHARE L/H 4 4

LFD185 FORD 18" 5 BOLT SHARE 5 5

LFD185L FORD 18" 5 BOLT SHARE L/H 5 5

LFD185L2 FORD 18" 5-B SHARE L/H H/S 5 5

LIH144 IH, 14" 4 BOLT SHARE 3 1 31

LIH164 IH, 16" 4 BOLT SHARE 3 1 31

LIH1642 IH, 16" 4 BOLT SHARE, HS 3 1 31

LIH164L IH, 16" 4 BOLT SHARE, L/H 3 1 31

LIH184 IH, 18" 4 BOLT SHARE 3 1 31

LIH1842 IH, 18" 4 BOLT SHARE, HS 3 1 31

LIH184L IH, 18" 4 BOLT SHARE, L/H 3 1 31

LIH184L2 IH, 18" 4 BOLT, L/H, HS 3 1 31

LIMF143 IH/MF, 14" 3 BOLT, SHARE 3 1 31

LIMF163 IH/MF, 16" 3 BOLT SHARE 3 1 31

D143 JOHN DEERE 14" 3 BOLT SHARE 3 1 31

LID144 JOHN DEERE 14" 4 BOLT SHARE 3 1 31

LID164 JOHN DEERE 16" 4 BOLT SHARE 3 1 31

LID1642 JOHN DEERE 16"4 BOLT,SHARE, HS 3 1 31

LID164L JOHN DEERE 16" 4-B SHARE,L/H 3 1 31

LID185 JOHN DEERE 18" 5 BOLT SHARE 4 1 4 1
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PLOWSHARES CONT'D
LID1852 JD, 18" 5 BOLT SHARE, HS 4 1 4 1
LID185L JD, 18" 5 BOLT SHARE, L/H 4 1 4 1
LD185L2 JD, 18"5 BOLT SHARE, L/H, HS 4 1 4 1
LIDL164S2 JD, 16"4 BOLT SHARE,HS,LH,SC 3 1 31
LIDM163 JDM, 16"3 BOLT,METRIC SHARE 3 3
LIDM183 JDM, 18" 3 BOLT SHARE METRIC 3 3
LIDM1832 JDM,18"3 BOLT SHARE,METRIC,HS 3 3
LJIDM203 JDM,20" 3 BOLT SHARE METRIC 3 3
LMF144 MF, 14" 4 BOLT SHARE 4 4
LMF164 MF, 16" 4 BOLT SHARE 4 4
LMF164L MF, 16" 4 BOLT SHARE, L/H 4 4
LMF184 MF, 18" 4 BOLT SHARE 4 4
LMF68488 MF, 16/18"4 BOLT SHARE 88 SER 4 4
LMF684882 MF,16/18"4 BOLT SHARE, HS,88 SE 4 4
LML144 MELROE,14" 4 BOLTSHARE 4 4
LML164 MEL/DMI 16" 4 BOLT SHARE 4 4
LML184 MEL/DMI, 18" 4 BOLT SHARE 4 4
LML1842 MEL/DMI, 18" 4 BOLT SHARE, HS 4 4
LML7052 MELROE-AC,18" 4BOLT SHARE 3 1 31
LoL123 OLIVER, 12" 3 BOLT SHARE 3 1 31
LOL123L OLIVER, 12" 3-B SHARE L/H 3 1 31
LOL144 OLIVER, 14" 3/4 BOLT SHARE 3 1 31
LOL164 OLIVER, 16" 3/4 BOLT SHARE 3 1 31
LOL1642 OLIVER, 16" 3/4 BOLT SHARE,HS 3 1 31
LOL164L OLIVER, 16" 3/4B SHARE, L/H 3 1 31
LOL205 OLIVER, 20" 5 BOLT SHARE 4 1 4 1
LOL685 OLIVER, 16"/18" 5 BOLT SHARE 4 1 4 1
LOL6852 OLIVER,16/18" 5 BOLT SHARE,HS 4 1 4 1
LOL685L OLIVER,16/18"5-B SHARE, L/H 4 1 4 1
LOL685LS2 OLIVER,16/18 5 SHARE,LH,HS,SC 4 1 4 1
LSA164M USE PSA164M SALFORD 16-4M 4 4
LWR164 WIL-RICH 16" 4 BOLT SHARE 4 4
LWR1642 WIL-RICH 16" 4 BOLT SHARE,HS 4 4
LWR164L2 WIL-RICH 16" 4B SHARE, L/H, HS 4 4
LWR184 WIL-RICH 18" 4 BOLT SHARE 4 4
LWR1842 WIL-RICH 18" 4 BOLT SHARE,HS 4 4
LWR18D WIL-RICH 18" 4 BOLT DEEP TILL 4 4
TRASHBOARDS
TBUV UNIVERSAL 2 2
TBID JOHN DEERE 2 2
TBIH INTERNATIONAL 2 2
MOLDBOARDS
104409 FORD 14" MOLDBOARD 5 5
104412 FORD 16" MOLDBOARD 5 5
220746 OLIVER 18-20" MOLDBOARD 5 1 6
32209 JD 18" METRIC MOLDBOARD 3 1 4
347966 AC 14"-16" MOLDBOARD 4 4
462313 IH 14" MOLDBOARD 4 1 1 6
462314 IH 16-18-20" MOLDBOARD 4 1 1 6
464603 IH 16"-18"-20"MOLDBOARD L/H 4 1 1 6
660022 MASSEY 14" MOLDBOARD 5 5
660204 MASSEY 16" MOLDBOARD 5 5
661651L MASSEY 16"/18"MOLDBOARD L/H 5 5
EX16 CASE 16" MOLDBOARD 7 7
HS314 JD 14" MOLDBOARD 6 3
HS316 JD 16" MOLDBOARD 6 6
NU1036 JD 16" MOLDBOARD 7 7
NU1048 JD 18" MOLDBOARD 8 8
NU1048L JD 18"MOLDBOARD L/H 8 8
R41912 OLIVER 12" MOLDBOARD 4 4
R41912L OLIVER 12" MOLDBOARD LH 4 4
R41914 OLIVER 14" MOLDBOARD R61914 5 5
R41916 OLIVER 16" MOLDBOARD R61916 5 5
R61918 OLIVER 18" MOLDBOARD 5 1 6
R62518 OLIVER 18" MOLDBOARD 6 6
Hardware Descriptions
BCH38114 Clipped Head Bolt 3/8 INCH x 1-1/4 INCH BPH38114 Plow Bolt 3/8 INCH x 1-1/4 INCH RH BFW12LG Flat Washer 1/2" x 1.4" x.1"
BCH716112 Clipped Head Bolt 7/16 INCH x 1-1/2 INCH RH BPH716134 Plow Bolt 7/16 INCH x 1-3/4 INCH RH
BCH716114 Clipped Head Bolt 7/16 INCH x 1-1/4 INCH RH BPH716212 Plow Bolt 7/16 INCH x 2-1/2 INCH RH BHN38 3/8 Hex Nut
BCH7162 Clipped Head Bolt 7/16 INCH x 2 INCH RH BPH12134 Plow Bolt 1/2 INCH 1-3/4 INCH RH BHN716 7/16 Hex Nut
BCH12112 Clipped Head Bolt 1/2 INCH x 1-1/2 INCH RH BPH12212 Plow Bolt 1/2 INCH x 2-1/2 INCH RH BHN12 Hex Nut 1/2
BCH12138 Clipped Head Bolt 1/2 INCH x 1-3/8 INCH RH BPH123 Plow Bolt 1/2 INCH x 3 INCH RH BHN12NI Hex Nut 1/2" w/Nylon Insert
BPH12312 Plow Bolt 1/2 INCH x 3-1/2 INCH RH BHNS58 Hex Nut 5/8
BCHL716114 Clipped Head Bolt 7/16 INCH x 1-1/4 INCH LH BPH582 Plow Bolt 5/8 INCH x 2 INCH RH
BCHL12138 Clipped Head Bolt 1/2 INCH x 1-3/8 INCH LH BPH58212 Plow Bolt 5/8 INCH x 2-1/2 INCH RH BHNL716 Hex Nut LH 7/16
BPH583 Plow Bolt 5/8 INCH x 3 INCH RH BHNL12 Hex Nut LH 1/2
BCHM16M36 Clipped Head Bolt Grade 8 M16 x M36 RH BIN58 Hex Jam Nut 5/8
BRH716114 Repair Head Bolt 7/16 INCH x 1-1/14 INCH RH
BCS12234 Hex Head Cap Screw 1/2"X2-3/4" BRH716134 Repair Head Plow Bolt 7/16 INCH x 1-3/4 INCH RH BHNM16 Hex Nut M16
BRH7162 Repair Head Plow Bolt 7/16 INCH x 2 INCH RH Wiese Industries, Inc. 2021




